
 
 
 
 

Subaqueous Sanitary 
Sewer Replacement 
Wastewater Collection System Improvements 

 
 

 

ENGINEERING REPORT 
 

 
Town of Lake Lure 

Lake Lure, North Carolina 
 
 
 
 
 
 
 
 
May 2021 
LaBella Commission No.:  2200559 
SRF No. :  CS370489-05 

 



 

i 

  

HMiller
Text Box



 

ii 

Engineering Report 
for 
Subaqueous Sanitary Sewer Replacement 
Wastewater Collection System Improvements 
Town of Lake Lure, North Carolina 
 
 

Project Owner 
 
Mr. Shannon Baldwin 
Town of Lake Lure 
Town Manager 
PO Box 255 
Lake Lure, NC 28746 
townmgr@townoflakelure.com 
828-625-9983 
 
 

Project Engineer 
 
Mr. Maurice Walsh, PE 
LaBella Associates, PC 
Senior Civil Engineer 
400 S. Tryon Street, Suite 1300 
[...]
conditions under which those stations operate. Notwithstanding the failure protections included 
in the design of this alternative, the Town prefers to rely on non-mechanical means of sewer 
conveyance to the greatest extent possible. The additional pump stations increases the O&M 
cost and difficulties in maintaining and operating the system. The Town of Lake Lure is a resort 
community, as such many of the systems are not utilized year round. This intermediate use can 
add to the risk associated with pump failures. The grinder locations would also require a large 
number of right-a-ways to be acquired, which the Town is trying to minimize.   

5.1.2.4 Land-Based Low Pressure Sewer System Alternative 

The Land-Based Low Pressure Sewer System Alternative employs individual grinder 

pump stations at each residence or tie location that pump into a common force main.  

However the force main runs around the perimeter roads and drives and does not involve 

installation in the backshore area. It consists of approximately 28 miles of HDPE force 

main ranging from 2-inch to 6-inch diameter and 760 individual grinder pump stations. 

There are larger traditional duplex pump station to handle the flow contribution from 

connecting systems. On each of the north and south shores, the respective pressure 

network combines and penetrates the dam on the southern shore and discharges into the 

gravity sewer that flows to the wastewater treatment plant. 

The flow rate is determined using the simplified equation (Q=AN+B) from EPA Alternate 

Wastewater Collection System Manual. This approach assumes a flow rate of 250 GPD 

per EDU and a peaking factor of 4. This equation is uses a probabilistic approach to 

determine the number of pumps running simultaneously. The force mains are sized based 

on the calculated flow and a minimum velocity of 2 ft/s. The pump stations for connecting 

systems were sized based on metered flow from those systems and a high level I&I 



82 

determination. The flow was converted into ERUs and incorporated into the LPSS model.  

The duplex pump stations include backup generation.   

The grinder pump stations would be installed above the lake elevation and incorporating 

the system from each residence. The force mains will need to be installed by HDD to the 

roads and drives above each resident. The force main will be installed along the roads 

surrounding Lake Lure and will need air release valves at changes in elevation. Table 

5.1.5 summarizes the Land-Based Low Pressure Sewer System Alternative. 

Table 5.1.5. Alternatives Description: Alternative V 

Lake Lure Subaqueous Sanitary Sewer Replacement 

Town of Lake Lure 

Land-Based Low Pressure Sewer System Alternative Description 

All ‘Backshore’ alternatives include the Sewer Access Valve, which enables construction to occur 
‘in the dry’. This alternative includes approximately 147,000 linear feet of HDPE force main, 2 
duplex pump stations, and 760 grinder pump stations.  

Is Figure Included? □  Yes    X  No If yes, Figure #: N/A 

Alternative Feasibility:   X  Feasible    □  Infeasible   

Capital Cost: $70,024,641 Present Worth: $79,965,551 

Water Use, Reuse, Recapture, and Conservation 

 The project type is not applicable to water use, reuse, recapture, and conservation.  
Therefore, no analysis has been completed. 

 The scope of the project is not applicable to water use, reuse, recapture, and conservation.  
Therefore, no analysis has been completed. 

 The project type or project scope requires an analysis of water use, reuse, recapture, and 
conservation.  The analysis is briefly discussed below.  

Energy Conservation (CWSRF funded and co-funded projects only) 

 The project type is not applicable to energy conservation. Therefore, no analysis has been 
completed. 

 The scope of the project is not applicable to energy conservation. Therefore, no analysis 
has been completed. 

 The scope of the project is applicable to energy conservation. The analysis is briefly 
discussed below. 

 The project type is applicable to energy conservation. The analysis is briefly discussed 
below. 

Environmental Impact Description 

In order to construct any of the ‘Backshore’ Alternatives, the lake will have to be lowered to enable 
construction ‘in the dry’. This lowering has occurred in recent years to -12 feet, but not to the 
extent that is planned (-20 feet) for the sewer installation. However, this additional lowering is not 
anticipated to have any greater environmental effect than the previous lake level reductions.  The 
lake currently is lowered at 1-foot per day, the lake would be lowered at the same rate prior to 
the beginning of construction and a held at that level during construction. By maintaining the 



83 

Table 5.1.5. Alternatives Description: Alternative V 

Lake Lure Subaqueous Sanitary Sewer Replacement 

Town of Lake Lure 

same rate of flow, the environmental impact of the additional 8-feet would be the same as the 
preceding 12-feet. 

 

Long-term, this alternative is judged to have a worse potential for reducing environmental risks 
associated with sewering the properties adjacent to the lakeshore as the Backshore Gravity / Lift 
Stations Alternative. This is primarily due to the significant reliance on pump stations and the risks 
of failure of the hundreds of pump stations that would otherwise be required downslope of each 
home towards the lakeshore, and all alternatives eliminate the existing aged subaqueous 
manholes and sewers that currently carry significant failure risk. The Land-Based Low Pressure 
Sewer System Alternative has a greater amount of pipeline, although smaller in diameter.  The 
main difference is the substantial increase in pump stations, introducing more potential points of 
failure.   

Environmental Impact Analysis 

  Greater than Preferred Alternative 

  Less than Preferred Alternative 

  Same as Preferred Alternative 
  Preferred Alternative 

Alternative:   □  Accepted    X  Rejected    

Rationale for Acceptance/Rejection 

The Land-Based Low Pressure Sewer System Alternative carries a higher capital cost, than the 
Backshore Gravity / Lift Stations Alternative (the Preferred Alternative), and a substantially higher 
operation cost owing not only to the higher number of pump stations, but also to the pressure 
conditions under which those stations operate. This alternative serves fewer lots than the 
Backshore Gravity / Lift Alternative and cost more. Notwithstanding the failure protections 
included in the design of this alternative, the Town prefers to rely on non-mechanical means of 
sewer conveyance to the greatest extent possible. The additional pump stations increases the 
O&M cost and difficulties in maintaining and operating the system. The Town of Lake Lure is a 
resort community, as such many of the systems are not utilized year round. This intermediate 
use can add to the risk associated with pump failures. The grinder locations would also require a 
large number of right-a-ways to be acquired, which the Town is trying to minimize.  In addition, 
the force main would need to be installed along roads and drives that are not currently maintained 
by the Town and on which there are no current right-of-ways. As a result, there would be 
substantial right-of-way acquisition to the point that this alternative is not considered feasible.  
The construction would also have to open cut NC highways for a significant length and represent 
a difficult and highly disruptive project to the population of the Town. A geotechnical investigation 
was conducted which indicated a substantial amount of rock excavation. 

 

5.1.3 Wastewater Treatment Plant (Plant) Alternatives 

All of the Wastewater Treatment Plant (Plant) Alternatives assume the Subaqueous Sewer 

System (SASS) has been replaced, are based on a size of 0.5 MGD, and assume the 

following characteristics: BOD5 (250 mg/L), TSS (250mg/L), and Ammonia (30 mg/L). The 



84 

effluent limits are assumed to be current limits with the inclusion of winter time ammonia 

limits that are twice the summer limits. These assumptions are based on standard 

wastewater characteristics and are more consistent with what the wastewater treatment 

plant would likely encounter without the large amounts of lake infiltration. The SASS 

replacement would greatly reduce the risk of a continuous and uncontrolled flow rate for 

an indeterminate time period that would result from a failure in the SASS and would result 

in process failure of any wastewater plant alternative. As a result, the current plan is to 

replace the SASS prior the complete wastewater treatment plant rehabilitation. Select 

elements of the alternatives are planned as part of Phase 1, as a means of improving the 

operation of the wastewater plant while the SASS is replaced. The capacity of the existing 

0.995 MGD plant will not be increased and will remain a 0.995 MDG plant. 

5.1.3.1 Sequencing Batch Reactor (SBR) Alternative 

The SBR Alternative involves modifications on all of the existing wastewater plant 

structures. The existing fine screen is improperly installed and allows solids to bypass the 

screen. The existing screen will be corrected. The high amount of grit from sand, silt, and 

corrosion by product will be removed by the addition of a grit removal system. The existing 

flocculation basin will be converted into a wet well and become a submersible pump station 

to increase the hydraulic head to flow into the proposed structures.  The existing sediment 

basin will be demolished and replaced with two reactors. A post equalization basin will be 

constructed over the previous sludge drying beds. A new equipment building will be 

constructed to contain the pumps and supporting equipment. The existing 95,000 gallon 

digester will be replaced with two 95,000 gallon digesters.  The SBR approach will require 

the use of a temporary treatment system during the demolition of the existing sediment 

basin and construction of the reactors. Table 5.1.7 summarizes the Sequencing Batch 

Reactor Alternative and Figure 5.5 illustrates proposed SRB Layout for this Alternative. 

 

 

 

 



85 

Table 5.1.7. Alternatives Description: Alternative VI 

Lake Lure Subaqueous Sanitary Sewer Replacement 

Town of Lake Lure 

Sequencing Batch Reactor (SBR) Alternative Description 

The SBR Alternative involves modifications on all of the existing wastewater plant structures. The 
existing fine screen is improperly installed and allows solids to bypass the screen. The existing 
screen will be corrected. The high amount of grit from sand, silt, and corrosion by product will be 
removed by the addition of a grit removal system. The existing flocculation basin will be converted 
into a wet well and become a submersible pump station to increase the hydraulic head to flow 
into the proposed structures. The existing sediment basin will be demolished and replaced with 
two reactors. A post equalization basin will be constructed over the previous sludge drying beds. 
A new equipment building will be constructed to contain the pumps, blowers, and supporting 
equipment. The existing 95,000 gallon digester will be replaced with two 95,000 gallon digesters.  
The chlorine contact will be rehabilitated and the walls extended for flood protection. The SBR 
approach will require the use of a temporary treatment system during the demolition of the 
existing sediment basin and construction of the reactors. 

Is Figure Included? X  Yes    □  No If yes, Figure #: Figure 5.5 

Alternative Feasibility:   X  Feasible    □  Infeasible   

Capital Cost: $8,713,257 Present Worth: $14,410,071 

Water Use, Reuse, Recapture, and Conservation 

 The project type is not applicable to water use, reuse, recapture, and conservation.  
Therefore, no analysis has been completed. 

 The scope of the project is not applicable to water use, reuse, recapture, and conservation.  
Therefore, no analysis has been completed. 

 The project type or project scope requires an analysis of water use, reuse, recapture, and 
conservation.  The analysis is briefly discussed below.  

Energy Conservation (CWSRF funded and co-funded projects only) 

 The project type is not applicable to energy conservation. Therefore, no analysis has been 
completed. 

 The scope of the project is not applicable to energy conservation. Therefore, no analysis 
has been completed. 

 The scope of the project is applicable to energy conservation. The analysis is briefly 
discussed below. 

 The project type is applicable to energy conservation. The analysis is briefly discussed 
below. 

Environmental Impact Description 

The environmental impact of the sequencing batch reactor alternative would be limited to the 
existing wastewater plant site and the adjacent access road. The impacts would primarily be the 
risk from runoff during rain events that is typical with structure demolition and construction. This 
alternative would have a slightly greater impact than the preferred alternative due to the inclusion 
of a temporary treatment plant during the course of the project. 

 

 

 

 



86 

Table 5.1.7. Alternatives Description: Alternative VI 

Lake Lure Subaqueous Sanitary Sewer Replacement 

Town of Lake Lure 

Environmental Impact Analysis 

  Greater than Preferred Alternative 

  Less than Preferred Alternative 

  Same as Preferred Alternative 
  Preferred Alternative 

Alternative:   □  Accepted    X  Rejected    

Rationale for Acceptance/Rejection 

The SBR alternative has a higher capital cost and total present worth than the selected 
alternative. In addition, the O&M cost are higher than the selected alternative. The SBR 
alternative requires a temporary plant to be utilized during the construction period, and does not 
provide for future capacity. 

 

  







89 

5.1.3.2 Moving Bed Biological Reactor (MBBR) Alternative 

The MBBR Alternative involves modifications on all of the existing wastewater plant 

structures. The existing fine screen is improperly installed and allows solids to bypass the 

screen. The existing screen will be corrected. The high amount of grit from sand, silt, and 

corrosion by product will be removed by the addition of a grit removal system. The existing 

flocculation basin will be converted into a wet well and become a submersible pump station 

to increase the hydraulic head to flow into the proposed structures.  The plant will consist 

of three trains, each with two stages. The first stage is for BOD5 removal and the second 

for nitrification. The first train will be constructed in the current location of a storage shed 

and storage boxes. This train will be utilized during the demolition and conversion of the 

existing sediment basin into the remaining two trains. A new clarifier will be constructed 

over the previous sludge drying beds, and the existing clarifier demolished and a new 

clarifier constructed in its place. The existing 95,000 gallon digester will be replaced with 

two 95,000 gallon digesters. The chlorine contact will be rehabilitated and the walls 

extended for flood protection.  Table 5.1.8 summarizes the Moving Bed Biological Reactor 

Alternative and Figure 5.6 illustrates proposed MBBR Layout for this Alternative. 

 

Table 5.1.8. Alternatives Description: Alternative VII 

Lake Lure Subaqueous Sanitary Sewer Replacement 

Town of Lake Lure 

Moving Bed Biological Reactor (MBBR) Alternative Description 

The MBBR alternative involves modifications on all of the existing wastewater plant structures.  
The existing fine screen is improperly installed and allows solids to bypass the screen. The 
existing screen will be corrected. The high amount of grit from sand, silt, and corrosion by product 
will be removed by the addition of a grit removal system. The existing flocculation basin will be 
converted into a wet well and become a submersible pump station to increase the hydraulic head 
to flow into the proposed structures.  The plant will consist of three trains, each with two stages.  